1T BLUE ASIA
Page 1 of96

TEST REPORT

Product Name : Wireless Doorbell

Brand Mark : Defiant

Model No. : WLTRX-3015

FCCID : BJ4-WLTRX3015

Report Number : BLA-EMC-202211-A0602

Date of Sample Receipt : 2022/11/1

Date of Test : 2022/11/1 to 2022/11/24

Date of Issue 1 2022/11/24

Test Standard : 47 CFR Part 15, Subpart C 15.247
Test Result : Pass

Prepared for:
HeathCo LLC.
2445 Nashville Road, Bowling Green, KY. 42101 USA

Prepared by:
BlueAsia of Technical Services(Shenzhen) Co.,Ltd.
Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District,
Shenzhen, Guangdong Province, China
TEL: +86-755-23059481

Compiled by: C/La,}’/i{ Review by: W

Lo f
Al

Approved by: o/ A 1 Date: 2022/11/24 ‘1]‘,‘

Vy

BlueAsia of Technical Services(Shenzhen) Co., Ltd.
Add: Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District, Shenzhen, Guangdong Province, China
Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




Report No.: BLA-EMC-202211-A0602
% BLUE ASIA Page 2 of 96

REPORT REVISE RECORD

Version No. Date Description

00 2022/11/24 Original

R

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




= Report No.: BLA-EMC-202211-A0602
=T/ BLUE ASIA Page 3 of 96

TABLE OF CONTENTS

I = IS L1 6
2 GENERAL INFORMATION ......otiiiiiiiiie it s s s s s b s s s s ae e e s e e e an e s m e s n e e 7
3 GENERAL DESCRIPTION OF E.U.T. ..ottt ss s sss s s sssss s s s s sssssms snssnsssanenas 7
4 TEST ENVIRONMENT ...ttt s e a e e e e e R e s e e s s e s e e an e n e e n e 8
S TEST MODE ... ottt ae s a e s e s ae s me s an e n et s n s ame s mn s nn e 8
6 MEASUREMENT UNCERTAINTY ..ooiiiiiiiiiimins s sssas s s s s nssae s s s s ss s dnamansbns assn s nsnn s 8
7 DESCRIPTION OF SUPPORT UNIT ..ottt sssn s s nssstis s s sn e s e nana s sms s s nsat i e s 9
8 LABORATORY LOCATION .......ooiiiiiiiiinisnissn s ssss s s sadessan s sasbessssss s snsssdas ssssssss sasatinssnesssbnnshensens 9
9 TEST INSTRUMENTS LIST ...t siiamiin s st nnssbe s s s s s an s s n s b b s s e s mn s smn s sanenas 10
10 ANTENNA REQUIREMENT ..ottt sias s esss i s s s s s naae e s e an s sams b ae snms e an e s e e nnns 12
10.1 CONCLUSION ..ottt sttt s shme b st e s sne s re e ssda e st e 12
11 RADIATED SPURIOUS EMISSIONS .........ooiiiiimiinies st it sssnsas s snsssesbins s nssasnssssn s sss s s ssssnesssnsssns 13
0 0t I 1 | 1 PP PP PPPPTTOR 13
11.2 BLOCK DIAGRAM OF TEST SETUP ...t it ettt b ettt r e s sean et e s s nan e e e 14
L11.3 PROCEDURE ...cciiiiiieieet e ittt e e et e e s et e e e e e s s a e e e st aba et e e s s smra e e e e s s snnraeeesesnnanees 14
B I O I . PSP PPTPTN 16
12 RADIATED EMISSIONS WHICH FALL IN THE RESTRICTED BANDS..........ccccooomnmrniinnee s 24
I L TSP 24
12.2 BLOCK DIAGRAM OF TEST SETUP ... iiiuiitestee et e sreeeeitee st e sirte e sret e s eise e st e s sreeesmneessmneessneeesanreesannnessaneeenas 25
12.3 PROGCEDURE ettt i eeeee e iee s s b s eieee e sttt e e seee st e s s e s e aseeessa e e e n bt e s eabe e e saseeeease e e smn e e e smseeeeabeeessneesanseesenreeesanneesnenens 25
T2.4 TEST DATA ..ottt ittt ittt ba e e te e e e e e e s e et e e s e b et e e e e s b s et e st sba et e e s e na et e e e s s aas b e e e e s e snbaneeessasnaeeeesannns 27
13 CONDUCTED SPURIOUS EMISSIONS .........ooooiiiiiiniiniss i s s s sss s s s s 39
B 70t I 1 | OO PP PP PPPPTTON 39
13.2 BLOCK DIAGRAM OF TEST SETUP ..ottt ittt ettt sttt e s s b e s e e s smne e e sre e e sanreesemnneesaneeeens 39
B TE I Y IN D . 7 PSP PPTRTN 40
14 CONDUCTED BAND EDGES MEASUREMENT .......oiiiirirrimnis st sss s ssns s 41
B I 1 | PSP PPPPPTOR 41
14.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt srar e san e s s aa e e s 41
B I Y I D . 7 PSSP PPTPTTN 42

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202211-A0602

1T BLUE ASIA Page 4 of 96

15 MINIMUM 6DB BANDWIDTH .......cooeeuiiiiiieiiiieessiirensssisiessssssrsssssssressssssresssssssesssssssesssssssesnsssssssssssssenssssssennnss 43
00 A I 1V 1R SO 43
15.2 BLOCK DIAGRAIM OF TEST SETUP ..ottt ettt e ettt e e ettt e e e et ae e e e eaae e e e eaaaeeesasaeessananeesestnneeessnneesnnnnnns 43
LS. 3 TE ST DATA ettt ettt ettt e ettt e ettt e e e e ettt eeeeaatseeessan e esssnnsessnnnsesssnaneesssnnsesssnnsesesnnneesssnnesessnnnsesennnneeesssnneeennnnnns 43
16 POWER SPECTRUNM DENSITY ..cuuiiiiiiiiiiieesiiiisssiiiieessssissssssssrssssssssssssssssesssssssessssssssssssssssnssssssensssssesssssssanns 44
170 A IR 1V 1R SRRSO 44
16.2 BLOCK DIAGRAM OF TEST SETUP ..ottt eeete e eea de e e ou s e e e eeaneeeeeane e sdennnessanannnsetinennneessnneeesnnnnnns 44
L0, TE ST DATA it e ettt ettt et ettt ettt e ettt e e e e ettt e eeeaatseeessanaeesssnnsesannnseseananeeesssnnsssssnnsesesnnaaasssnnnsessnnnsesannnnetbnrsneeennnnnns 44
17 CONDUCTED PEAK OUTPUT POWER .......ccceuiiiiimeiiiieiesiiisssssssinsnssssssssssssaasstassssenssssssensssssassnsssseenssssstinnss 45
0 R I 1\ 1R S S S s SRR S PR 45
17.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt e e eeete e e e eassaesaaeeeseananeesesnnneessssnnssstbnnnseressnsassssnnnseeesnnnns 45
17,3 TEST DATA ettt ettt eteeee ettt ie e e e eat e e e esasaeeeesesanseseannnssiansnnesesennnsesssnnnnasssnssssaletnnsesennnnitonsenneeessnnnsetunnnneeesrsnneeennnnnns 46
18 CONDUCTED EMISSIONS AT AC POWER LINE (150KHZ-30MH2Z) ...........ccoocmmiriiiinnteree e sscssmnnreesssssennes 47
L8 L LTS ettt et ettt e e e ee it e e e eean e e e eesaeeeessnnsasaatheserssnnnesdannnnessnnnnstiosennnnessnnnnssssnnnnneesennneessssnneeesssnneeernnnns 47
18.2 BLOCK DIAGRAM OF TEST SETUP ...ttt icvrttmnn e eeetiieeeeetsneeeasbianeesssnsneeessnneeesssnnnsessstieeeessnneeesssnnneesssneeesssnneeessnnnnes 47
18.3 PROCEDURE ...cuuniiittie ettt e ettt e e eee beeeeeta e e eee s anea e ban e eesesnnsaaashnneesssnnnesssnnsssasnnneeessnnaeesssnnseesssnneesessnneeesssnnneesens 47
L84 TEST DATA .eetiieeeeeitie et eeteee ettt ee e ettt ieeeeeateesaaaaseeeessnnnssdannnnsaassssnnesessnnssessshensessssnneeesssnnsesesnnneessssnnesesssnnsesssnnneessssnneeensnnnns 49
O AP P ENDIIX ... ieciiiiiiieiiiieeesiiireesseeransssiesesssssssnnssssssensssssesnnsssssanbansssenssssssenssssssenssssssenssssssennsssssenssssssennsssssennnnnns 51
19.1 APPENDIX A: DTS BANDWIDTH w..eeeeiiiurrreeeesasssetieeeesseessasesssstsiissessssssseeesessusssesssssssssessssssssessssssssseseessssssssseesssssssssessssssnnes 51
=2y A2 0=X Y1 A R 51

TESE GIAPRS ...ttt s ettt et ettt et ettt e et e he e e et bt e e at e ettt at e bt e st e et e ean e e bt e e aneeates 52

19.2 APPENDIX B: OCCUPIED CHANNEL BANDWIDTH t:uuusttussssssrrerereeeeeeereeaeeeesererasassesssssssssssssssssessssesssssesssesesassssssssssssssssssssesssees 57
=2 B 2 1=X 1 AR 57

TOSE GIOAPAS .ottt ettt ettt et e et ettt st et e s et e bt e et e b e e at et e et e e bt e s at e e bt e nate e bt e e aneeates 58

19.3 APPENDIX C: MAXIMUM CONDUCTED OUTPUT POWER ....uvvvvieeieiurereeeeisureeeesessssseesssesssesessesssssesessssssssesssssssseessssssssseessesns 63
=2y A 2 0=X Y7 A R 63

TESE GIOAPRS ...ttt ettt et s it et e st ettt st e st e e et e ae e e at e bt e e at e ettt et e bt e s it e e bt e nat e e bt e e aneeanes 64

19.4 APPENDIX D: MAXIMUM POWER SPECTRAL DENSITY ..uuvverieeiiiurereeeeisissreeeesesisseeeeeessssssssesssssssssessssssssssesssssssessessssssssseessessnees 69

F =2 A2 (=X Y7 AR 69

TESE GIOAPRS ...ttt ettt e a sttt e et e bt st et e e et e at e et e be e e at e et e e ate bt e e et e e bt e nate e bt e e aneeanes 70

19.5 APPENDIX E: BAND EDGE MEASUREMENTS ....uuvvvreeeeiesuereeesiesuseeesessssseesessssssseessssssssesssessssssesssssssssesesssssssssessssssssssessessnnes 75
=2 A2 (=X Y7 AR 75

TESE GIOAPRS ...ttt ettt e a sttt e et e bt st et e e et e at e et e be e e at e et e e ate bt e e et e e bt e nate e bt e e aneeanes 76

19.6 APPENDIX F: CONDUCTED SPURIOUS EMISSION ...veeeeieiuurireeeeiitreeeeessisteeressssiseseesssesssssessesssssesssssssssssesssssssssesssssssssesssessnnes 79

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202211-A0602

% BLUE ASIA Page 5 of 96

TOSE RESUIL ...t 79

L R e ] T 80
APPENDIX A: PHOTOGRAPHS OF TEST SETUP.......coociierrrrri s s ssan s 94
APPENDIX B: PHOTOGRAPHS OF EUT ...ttt s s s snansnsnes 96

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



%/ BLUE ASIA

Report No.: BLA-EMC-202211-A0602

Page 6 of 96
1 TEST SUMMARY
Test item Test Requirement | Test Method Class/Severity Result
Antenna 47 CFR Part 15, N/A 47 CFR Part 15, Subpart C Pass
Requirement Subpart C 15.247 15.203 & 15.247(c)
. . ANSI C63.10
Radiated Spurious 47 CFR Part 15, (2013) Section 47 CFR Part 15, Subpart C Pass
Emissions Subpart C 15.247 6.46.566 15.209 & 15.247(d)
Radiated Emissions ANSI C63.10
) . 47 CFR Part 15 : 47 CFR Part 15, Subpart C

which fall in the . (2013) Section ’ Pass
restricted bands Subpart C 15.247 6105 15:209 & 15.247(d)

ANSI C63.10
Conducted Spurious | 47 CFR Part 15, (2013) Section | 47 CFR Part 15, Subpart'C Pass
Emissions Subpart C 15.247 7.8.6 & Section | 15.247(d)

11.11

ANSI C63.10
Conducted Band 47 CFR Part 15, (2013) Section | 47 CFR Part 15, Subpart C Pass
Edges Measurement | Subpart C 15.247 7.8:8 & Section | 15.247(d)

11.13.3.2
Minimum 6dB 47 CFR Part 15, g"gﬁgfgi;gn 47 CFR Part 15, Subpart C Pass
Bandwidth Subpart C 15.247 11.8.1 15.247a(2)
Power Spectrum 47 CFR Part 15, 'é%?g)cgg"clign 47 CFR Part 15, Subpart ¢ |
Density Subpart C 15.247 11.10.2 15.247(e)

ANSI'C63.10
Conducted Peak 47 CFR Part 15, (2013)Section | 47 CFR Part 15, Subpart C Pass
Output Power Subpart C 15.247 7.8.5 & Section | 15.247(b)(1) & 15.247(b)(3)

11.9.1
Conducted
Emissions at AC 47 GFR Part 15, é"(‘)?gfgg"clign 47 CFR Part 15, Subpart C Pass
Power Line Subpart C 15.247 6.2 15.207
(150kHz-30MHz) )
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2 GENERAL INFORMATION

Applicant HeathCo LLC.

Address 2445 Nashville Road, Bowling Green, KY. 42101 USA
Manufacturer HeathCo LLC.

Address 2445 Nashville Road, Bowling Green, KY. 42101 USA
Factory N/A

Address N/A

Product Name

Wireless Doorbell

Test Model No.

WLTRX-3015

3 GENERAL DESCRIPTION OF E.U.T.

Hardware Version

V00

Software Version

V00

Operation Frequency:

802.11b/g/n(HT20): 2412MHz to 2462MHz

Modulation Type:

802.11b: DSSS(CCK, DQPSK, DBPSK)
802.11g/n: OFDM (64QAM, 16QAM, QPSK, BPSK)

Channel Spacing: 5MHz
Number of Channels: 802.11b/g/n(HT20):11
Antenna Type: PCB Antenna

Antenna gain:

Antenna:2.96dBi

Remark:The Antenna Gain is supplied by the customer.BlueAsia is not responsible for this data
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4 TEST ENVIRONMENT

Environment Temperature Voltage
Normal 25C DC3.3V

5 TEST MODE

TEST MODE TEST MODE DESCRIPTION

Keep the EUT in continuously transmitting mode with modulation. - (Duty
cycle>98%)

Transmitting mode

Remark: Only the data of the worst mode would be recorded in this report.

6 MEASUREMENT UNCERTAINTY

Parameter Expanded Uncertainty (Confidence of 95%)
Radiated Emission(9kHz-30MHz) +4.34dB
Radiated Emission(30Mz-1000MHz) +4.24dB
Radiated Emission(1GHz-18GHz) +4.68dB
AC Power Line Conducted
Emission(150kHz-30MH?z) +3.45dB
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7 DESCRIPTION OF SUPPORT UNIT
Device Type Manufacturer Model Name Serial No. Remark

PC N/A N/A N/A N/A

8 LABORATORY LOCATION

All tests were performed at:
BlueAsia of Technical Services(Shenzhen) Co., Ltd.

Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District, Shenzhen, Guangdong Province,
China

Telephone: TEL: +86-755-28682673 FAX: +86-755-28682673
No tests were sub-contracted.
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9 TESTINSTRUMENTS LIST
Test Equipment Of Radiated Spurious Emissions
Equipment | Manufacturer Model S/N Cal.Date Cal.Due
Chamber 1 SKET 966 N/A 2020/11/10 | 2023/11/9
Chamber 2 SKET 966 N/A 2021/07/20 | 2024/07/19
Spectrum R&S FSP40 100817 2022/09/15 | 2023/09/14
Receiver R&S ESR7 101199 2022/09/15 | 2023/09/14
Receiver R&S ESPI7 101477 2022/07/16 | 2023/07/15
broadband 00836
Antenna Schwarzbeck VULB9168 P-00227 2022/09/15. | 2023/09/14
Horn 01892
Antenna Schwarzbeck BBHA9120D P-00331 2022/09/13 | 2025/09/12
Amplifier SKET LNPA 30M01G-30 SK2021060801 | 2022/07/16 | 2023/07/15
Amplifier SKET PA-000318G-45 N/A 2022/09/13 | 2023/09/12
Amplifier SKET LNPA 18G40G-50 SK2022071301 | 2022/07/14 | 2023/07/13
Filter group SKET 2.4G/5G Filtergroup r N/A 2022/07/16 | 2023/07/15
EMI EZ EZ-EMC EEMC-3A1 N/A N/A
software
Loop SCHNARZBECK FMZB1519B 00102 2022/9/14 | 2025/9/13
antenna
Controller SKET N/A N/A N/A N/A
Coaxial BlueAsia BLA-XC-02 N/A N/A N/A
Cable
Coaxial :
Cable BlueAsia BLA-XC-03 N/A N/A N/A
Coral BlueAsia BLA-XC-01 N/A N/A N/A
Cable
Test Equipment Of Conducted Emissions at AC Power Line (150kHz-30MHz)
Equipment Manufacturer Model S/IN Cal.Date Cal.Due
Shield room SKET 833 N/A 2020/11/25 2023/11/24
Receiver R&S ESPI3 101082 2022/09/14 2023/09/13
LISN R&S ENV216 3560.6550.15 2022/09/14 2023/09/13
LISN AT AT166-2 AKK1806000003 | 2022/09/14 2023/09/13
ISN TESEQ ISNT8-cat6 53580 2022/09/14 2023/09/13
Single-channel
vehicle artificial Schwarzbeck NNBM 8124 01045 2022/08/17 2023/08/16
power network
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Single-channel
vehicle artificial | Schwarzbeck | NNBM 8124 01075 2022/08/17 | 2023/08/16
power network
EMI software EZ EZ-EMC EEMC-3A1 N/A N/A
Test Equipment Of RF Conducted Test
Equipment Manufacturer Model S/IN Cal.Date Cal.Due
Spectrum R&S FSP40 100817 2022/09/15 | 2023/09/14
Spectrum Agilent N9020A MY49100060 | 2022/09/07 | 2023/09/06
Spectrum KEYSIGHT N9030A MY52350152 | 2022/07/01 | 2023/06/30
Spectrum KEYSIGHT N9010A MY54330814 | 2022/07/01 | 2023/06/30
Signal Agilent N5182A MY47420955 | 2022/09/07 | 2023/09/06
Generator
Gs'gna' Agilent E8257D MY44320250. | -2022/07/01| 2023/06/30
enerator
Signal Agilent N5181A MY46240904 | 2022/08/02 | 2023/08/01
Generator
Signal R&S CMW500 132429 2022/09/07 | 2023/09/06
Generator
BluetoothTester Anritsu MT8852B 06262047872 | 2022/09/07 | 2023/09/06
Power probe DARE RPR3006W 14100889SN042 | 2022/09/07 | 2023/09/06
DCPowersupply | zhaoxin KXN-305D 20K305D1221363 | 2022/09/14 | 2023/09/13
DCPowersupply.|  zhaoxin RXN-1505D | 19R1505D050168 | 2022/09/14 | 2023/09/13
2.4GHz/5GHz
RF Test MTS MTS 8310 Version 2.0.0.0 N/A N/A
software
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10 ANTENNA REQUIREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247

Test Method N/A

10.1 CONCLUSION

Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit
permanently attached antenna or of an so that a broken antenna can be replaced by the
user, but the use of a standard antenna jack or electrical connector is prohibited.

EUT Antenna:

The antenna is integrated on the main PCB and no consideration of replacement. The best

case gain of the antenna is 2.96dBi.
F
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11 RADIATED SPURIOUS EMISSIONS

Test Standard

47 CFR Part 15, Subpart C 15.247

Test Method

ANSI C63.10 (2013) Section 6.4,6.5,6.6

Test Mode (Pre-Scan)

X

Test Mode (Final Test) TX
Tester William
Temperature 25C
Humidity 60%
11.1 LIMITS
Field Measurement
Frequency(MHz) .
strength(microvolts/meter) distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a
CISPR gquasi=peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000
MHz. Radiated emission limits in these three bands are based on measurements employing an

average detector, the peak field strength of any emission shall not exceed the maximum permitted

average limits specified above by more than 20 dB under any condition of modulation.

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




Report No.: BLA-EMC-202211-A0602
15T BLUE ASIA P Page 14 of 96

11.2 BLOCK DIAGRAM OF TEST SETUP

Turzsable — m
EUT

38m Tesz
i Reeceiter

(it Flane S Ceancial Cabilde .fr

h-‘-"-u .
;i

- -
Tedt Antenma-

11.3 PROCEDURE

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3
or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.
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h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and found
the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark:

1) For emission below 1GHz, through pre-scan found the worst case is the lowest channel. Only the worst
case is recorded in the report.

2) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor - Preamplifier Factor

3) Scan from 9kHz to 25GHz, the disturbance above 12.75GHz and below 30MHz was very low. The
points marked on above plots are the highest emissions could be found when testing, so only above
points had been displayed. The amplitude of spurious emissions from the radiator which are attenuated
more than 20dB below the limit need not be reported. fundamental frequency.is blocked by filter, and only
spurious emission is shown.

4) For frequencies above 1GHz, the field strength limits are based.on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation. For the emissions whose peak level is lower than the
average limit, only the peak measurement is shown in the report.
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11.4 TEST DATA

Remark: During the test, pre-scan the 802.11b/g/n mode, and found the 802.11b mode which it is worse
case.

[TestMode: TX mode (SE) below 1G]; [Polarity: Vertical]

Radiated Emission Measurement

Prjpct No.: RE Dt 84 222123 1438:14
g dieVim

b

B0
FLLC Pant15 Clasn B

i [

E X
i E‘me iw*"‘%ww

an

e
] .00 iz 300,00 fiitn 000
Sila Polarization: Vertical Temper e +]
Limit: FCC Part15 Class B Power: Hunidly:  %RH

EUT: Winaless Doorball
MM WLTRX-3015
Mode: TX moda

Mote:

No. | P | GBIV | (cBimy | @By |@Buvimy| (a5 | Dol [P | Remark
1 - 30.0000 M7 -8.73 2B.06 4000 (1194 QP =

2 KETIT 23718 -5.45 17.34 4000 |[-2285| QP =

3 107.BBF T 2575 -9.85 16.10 4350 |-2740| QP P

4 157.5588 25_15 -500 189.16 4350 |[-2434| QP P

5 326. 7395 24 .39 -4 92 1947 4500 |(-2653| QP P

(5] THA.0407 24 865 478 2894 4500 (-17068| QP =

Test Result: Pass
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[TestMode: TX mode (SE) below 1G]; [Polarity: Horizontal]

Radiated Emission Measurement

Pmojct Mo RE Drata #3 0241 3 14:36:41
20 dieVim

m

EN
FCC Pan5 Class B

-2

] &0 iHiiz] 00,00 il n0n
Sila Polanization:. Horizenial Temgpes ghue: 1]
Limit: FCC Parti15 Class B Pawer: Humidly:  %RH

EUT: Wimless Doorball
MM WLTRX-3015
Mode: TX moda

Mota:

No. | FIEEY (BN | (i) @i |(dBunim) | ()| o=t |PIF | Remank
1 3TETET 25.64 -6.23 189.41 4000 |-2058| QP =

2 5560083 24 B9 -8.77 18.12 4000 |-21.88| QP =

a 131.2965 24 04 -7.20 16.84 4350 |-26.66| QP P

4 175.6516 2367 -7.00 168.67 4350 |-26.83| QP =

5 MTT0M0 2383 -5.24 18.59 4600 |-2741| QP =

| e T80.7035 23.95 4.40 28.36 46500 |-1764| QP =

Test Result: Pass
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Above 1GHz:
[TestMode: TX B low channel]; [Polarity: Horizontal]

Radiated Emission Measurement

Froge Ma: RE Data #5 A2 182613
B0 diuvim
FOC Paal 1% [FE)

L]
EQ

I ! . .
] 4 5 Mh__n,h-"‘-\-“"'"-_.'.l,‘-mwuk

= el P i
ﬁ% th-ﬁ-‘“"’"’““‘"&,k&“"” i\r- Gy
A N Y
uuf‘"\.-"‘" e
]
n
L]
o
Sl
-20
000000 37500 TR000  a5IS00  SP0000 (M) WOS0ED 9XE00 (MO0 TTSFR00 1Es0m
Site Paolarization: Horizontal Tempeahes  (C)
Limit: FCC Part15 (PK) Powear:  TM1 Hunidly:  %RH

EUT: Wireless Doorbell
MM: WLTRX-3015
Mode: 11B-TX-L
MNote:

Reading Comect Measure- :
No. Mk. Freq. Level Factor  ment Lmit Over

MM dBuy dBém dBuvien  dBuWm di Dreteciar Comment
1 2410000 4414 -1.26 4288 7400 -3112 peak
2 4824000 38.28 4.13 43.41 74.00 -30.58 peak
3 7325000 39.02 821 4723 7400 -2677 peak
4 B426000 38.52 a.0a 48.61 7400 -2538 peak
5
[

9548000 37.68 110 4869 TF400 -2531 peak
* 11645500 38.05 13.74 51.79 7400 -2221 peak

Test Result: Pass
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[TestMode: TX B low channel]; [Polarity: Vertical]

Radiated Emission Measurement

Progd Ma: RE [ EE AR 182914
gan  diaim
FIOC Pl [PE§
rLl
EQ
(R PRis Ay
= O — wi,h._maw'i““*“ﬂ‘“- ook
1 “u,-‘m..v»-.ﬁ‘-‘*’-'i“""--.wf"“‘“'w' et iy
40 '%_JL__JL-;.?*"""'..-J'--_'"""’
]
20
LLi}
o
1
-20
1000000 FI75 00 J05000 450500 GIOOO0 MWz @OS000 Q00500 T0ABO00 1157500 1275004
Siter Polarization: Vertical Tempersre: (T
Limit: FCC Part15 (PK) Power T Humidly:  3AH

EUT: Wineless Doorbedl
MM: WLTRX-3015
Mode: 11B-TX-L

Mole:

Reading Comect Measure-
No. Mk. Freq. Lewel  Factor  meni Limit Owver

M dBh/ dBkm dBuVimn  dBuWm da Dretecion Carmrnend
1 2245500 47.06 -3.35 43.71 7400 -30.280 peak
2 4824000 39.B5 413 43.88 7400 -3002 peak
3 5441500 3875 G6.81 4656 T400 -2744 peak
4 7326000 38.51 8.21 46.72 7400 -27.28 peak
5
L

9648000 3B.59 1.0 4960 T400 -2440 peak
* 11340000 39.56 13.60 53.16 7400 -20B4 peak

Test Result: Pass
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[TestMode: TX B mid channel]; [Polarity: Horizontal]

Radiated Emission Measurement

Propci No: RE Data #7 AR A2 16:33:33
Bl e T —
FOL Pail 1% [PE)
L
(1]
i T
s % e B
A \.ﬁrwwmh.w.wwﬁm”m“ gt .
a e \-r“'i"-'m*..“‘-'“""""!
G -
|
0
1
]
m
-20
1000600 FP5 0 535000 453500 ST0000  (MHz W50 GIEE00 1MBIOG 1157500  1FTs0nd
Site Polarization: Horizontal Tenperahre: L]
Limit: FCC Part15 (PK) Power: T Humidiy:  %RH

EUT: Wirekess Doarbell
MM: WLTRX-3M56
Mode: 118-TX-M
Mote:

Reading Comect Measura-
Mo. Mk. Freq. Level  Factor  ment Umil Over

M By B dBuvém  dBubTm [ ] Dretecior Cormrment
2457000 4226 -1.78 40.48 7400 -33.52 peak
4874000 3891 432 4423 7400 -2977 peak

7311000 38.15 B.18 46.33 7400 -27867 peak
B167 500 4046 B.98 40.44 7400 -2455 peak
9748000 3599 11.26 48.25 7400 -2575 peak
* 11315500 40.04 13.58 5363 T400 -2037 peak

| n] 4= | R} =

Test Result: Pass
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